



**The
American Architectural Manufacturers Association**

Hereby Verifies that:

BRT Extrusions, Inc.
1818 N. Main Street
Niles, Ohio 44446

Has successfully tested their product(s):

PPG Polyester with Bulk Chemical Pretreat

In accordance with:

AAMA 2603-17a

Voluntary Specification, Performance Requirements and Test Procedures for Pigmented Organic Coatings

These products are included in the AAMA Verified Components List. Maintenance of this listing is subject to the conditions and regulations contained in the AAMA Component Verification Program Procedural Guide, CVPM-FA-18

A handwritten signature in black ink, appearing to read 'Jason Seals', written over a horizontal line.

Jason Seals
Certification Manager

Test Report Date: June 10, 2019
Test Report Expiration: June 10, 2022